

MAVERICK 850 ASSEMBLY INSTRUCTIONS

This task is mostly safely accomplished with two people that can lift at least 100 lbs.

What you'll need:

- Pallet bolt: 3/8"
- Caster nut and bolt: 1/4"
- Hex socket set screw for front shelf: 5/16"
- Scissors
- Remove plastic wrap and foam. Be careful not to scratch the paint or stainless underneath!
- Using a ratchet, wrench, or power driver, remove the screws that hold the grill to the pallet. Generally, these are 3/8". The screws can be discarded.
- Next, remove the front shelf that is secured under the grill by cutting the zip ties that secure it. Leaving the front shelf wrapped, set it to the side.
- Your wheels / casters and bolt kit should be in a cardboard box either under the grill or inside the grill. Take that out and open it.
- Open the lid and remove the grates, drip pan, and deflector plate and set them aside.
- While one person grabs the grill by the handles, the other should grab it by the handle on the hoper -- take it off of the pallet and set the feet on the ground.













MAVERICK 850 ASSEMBLY INSTRUCTIONS

- Next, lift the grill up by the hopper handle until it is leaning on the handles the hopper will be "up in the air". When doing so, put some of the foam under the handles to avoid them scratching on the ground. Also, move the pallet out from under it.
- While the grill is leaning on the handles, put the fixed wheels on the two feet nearest the hopper. Secure with four bolts per wheel.

 Generally these are 1/4"
- **9** Set the grill back down.
- Next, lift the grill up by the handles and have the other person place a swivel wheel under each foot and loosely fasten with two bolts.
- 11 Set the grill back down.
- Finish securing swivel wheels with the remaining bolts. All bolts should be tightened.
- Now, place the rods of the front shelf into the shaft collars on the front of the grill.
- The shelf should be raised up until it makes contact with the bottom of the lid and is level.
- Once in place, use a hex wrench to tighten the set screws in the shaft collars. Generally, these are 5/16"
- Now, place the deflector plate the heavy "C" shaped piece of steel back above the burnpot.
- Next, put the drip pan back into place being sure it hangs on the bracket on the left wall.
- Finally, put the grates back into place, being sure they slide in under their support brackets.
- 19 Done!







